
LS-725-4170NH1     PARTS  LIST 
ITEM PARTS NO PARTS NAME Q'TY USD ITEM PARTS NO PARTS NAME Q'TY USD ITEM PARTS NO PARTS NAME Q'TY USD

01 712-005 Engine  Seat 1 35 712-047 Joint Cylinler Bush 3 69 27-052 O-Ring 20*3 1

02 959-207 Washer M10x22 4 36 850-041 Valve Seat 3 70 LU-0903024 Screw M10x35L 4

03 850-108 Screw M6x14L 3 37 850-042A Stopper 3 71 LU-0904501 Nut   3/8" 1

04 701-026 Cover, Oil Seal 1 38 22-044A Valve Spring 3 72 850-103 Screw M8x20L 4

05 701-026A O-Ring 99x2 1 39 850-043 Spring Box 3 73 LU-0901702 SCREW 2

06 701-025 Oil Seal,Crank Shaft 1 40 712-050 Discharge Metal 1 74 523-063F1 Body, Overflow 1

07 701-024 Bearing 1 41 LU-0908300 Spring Washer M8 10 75 22-4117 Suction Hose Assy 1

08 712-020 Crank Shaft 1 42 712-050A Screw M8x120L 6 76 22-4119 Overflow Hose Assy 1

09 701-021C Connecting Rod 3 43 22-052 Ring, Air Chamber 1 77 22-090 Packing 1

10 701-016 Ring, Retaining 1 44 22-053B Air Chamber 1 78 22-091 Core  Coupling 1

11 22-024B Bearing 1 45 523-063A O-Ring 18*2(viton) 2 79 22-092 Wing Nut 2

12 701-001 Crank Case 1 46 523-063F Body, Overflow 1 80 22-094 Brass Cup 1

13 701-010 Oil Plug 1 47 523-060 Valve Seat 1 81 22-095 Core Strainer 1

14 27-059 O-Ring 20x2 2 48 712-061B Screw M3x12L 1 82 22-096A Strainer Assy 1

15 701-006 Oil Plug 1 49 712-061A Valve 1 83 850-041B O-Ring  15x2.5 3

16 22-005 Ring ,Oil Gauge 1 50 523-062B Washer Valve Seat 1 84 22-080 Packing 1

17 22-004 Oil Gauge Plug 1 51 523-062A Ring 17.4*12*2 1 85 22-081 Core Coupling 1

18 701-002 Pin M4x15L 2 52 523-064 O-Ring 12*3(viton) 1 86 22-082 Wing Nut 1

19 712-4123 Plunger 3 53 522-062A O-Ring 22*2(viton) 1 87 22-084 Brass Cup 1

20 701-022 Plunger Pin 3 54 523-062 Water Seal Cup 1 88 850-4109 Valve Complete 3

21 701-030A Washer 3 55 523-061A Valve Bar 1 89 LU-0902501 Plug  1/4"PT 1

22 701-030 Oil Seal, Plunger 3 56 427-068 Pin 1 90 22-051 Ball-Cock 2

23 701-031 Oil Seal Plung 3 57 LU-0904801 E-shape Ring 2 91 LU-0908400 Spring Washer M10 4

24 701-033A Seal Low Pressure 3 58 22-069A Spring 1 92 104-033A O-Ring 21*2 1

25 712-045A Suction Metal 1 59 22-070 Upper Metal 1 93 523-063F2 Body, Overflow 1

26 712-047A O-Ring  21x2.5 12 60 427-065 Spring Box 1 94 928-066D O-Ring 5.5*2 2

27 712-048A Joint Cylinler Bush 3 61 522-066A LEVER 1

28 712-036 Washer 3 62 523-064A SCREW 2

29 712-037 Bush,Plunger 3 63 850-113 Lock Washer M6 3

30 712-038 Pistou 3 64 LU-0901701 SCREW 4

31 712-039 Favose Plate 3 65 22-071 Fly Nut 1

32 LU-0908200 Spring Washer M6 7 66 22-072 Adjusting Screw 1

33 LU-0908801 Nut,Check M6 3 67 22-4123B Fly Nut & Regulating Screw 1

34 712-046 Cylinder Bush 3 68 523-063E1 Rectifier 1



LS-725-4170NH1




